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CUSTOMER NAME:  HAINING JINDA COATING CO., LTD  

ADDRESS:  /

Sample Name : Tents

Product specification : WEIGHT:850g/㎡ THICKNESS:0.68mm 

Product or Lot No. : JFS201-1

Others : white

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client.

*************
SGS Ref. No. : SHIN2311008815PL01

Date of Receipt : Nov 24, 2023

Testing Start Date : Nov 24, 2023

Testing End Date : Jan 04, 2024

Test result(s) : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only 
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical 
Services (Shanghai) Co., Ltd.

Crystal Wan
Authorized signatory



TEST REPORT
No.   : SHMR231102348701
Date : Jan 04, 2024
Page: 2 of  5

Summary of Results:

No. Test Item Test Method Result Conclusion 

1
Light Ageing Test-

Xenon-arc Exposure

GB/T 16422.2-2022 

Method A Cycle 1

No visible crack, 

pulverization, deformation, 

blistering, obvious 

discoloration or other 

defects.

 / 

Pass : Meet the requirements;

Fail : Does not meet the requirements;

Note:

/ : Not Apply to the judgment.
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Test Item: Light Ageing Test-Xenon-arc Exposure

Sample Description: Sheet

Test Method: GB/T 16422.2-2022 Method A Cycle 1 

Test Condition:

Exposure cycle:

Irradiance: (0.51±0.02)W/(m2·nm)@340nm

102 min light at (65±3)℃ BST, (38±3)℃ CT,  (50±10)%RH

18 min light and water spray

Filter: Boro/Boro

Exposure period: 800h

Lab Environment: (23±2)℃, (50±5)%RH

Test Result:

Sample Appearance

A
No visible crack, pulverization, deformation, blistering, obvious 

discoloration or other defects.

Note: 

1. The results were carried out within 1 hour after above specified durations for the intermediate 

inspection as well as at the end of the exposure.

2. Test specimens were cut from the sample.
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Test Photo:

Original sample A

Reference sample        Test sample

Before Test

Reference sample        Test sample

After Test
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Equipment Information: 

Equipment Model Equipment No. Calibration date Next Calibration date

XENON Arc 

Weather-Ometer
Ci5000 P-652 2023-03-14 2024-03-13

Appendix information: 

In the territory of the People's Republic of China, the test report without CMA logo expresses the test 

report shall only be used for client scientific research, teaching, internal quality control, product 

research and development, etc., and just for client internal reference.

 
******** End of report********
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